MODEL 35H

3.5 HP 21" Self Propelled Rotary
Grass Catcher Model GC-12
P/N 160572

P/N Repl. Bag 160554

P/L 185462 22




MODEL 35H
3.5 HP 21" Self Propelled Rotary
Grass Catcher Model GC-12
P/N 160572

P/N Repl. Bag 160554

Index Part Index Part
No. No. Description No. No. Description
1 017475 Deck - 21" Front Drive 47 178244 Guard - Blade
2 008415 Decal - Blade Warning 48 178657 Bail - Engine/Blade Control
3 030338 Blade 21" 49 179929 Handle Bracket R.H.
4 042556 Wheel 8" 50 179937 Handle Bracket L.H.
5 051213 Control - Throttle 51 312355 Screw - Hex Head %-16 x 2
6 052241 Control - Cable - Engine/Blade 52 017426 Bracket - Axle
7 052290 Control - Drive 53 105908 Jack Shaft
8 071563 Handie - Lower 54 133132 Chain Tensioner
9 072769 Handle - Upper 85 151142 DrivePintax 1
10 091322 Wheel Arm - Front 56 152488 Bushing - Rear Axle %
11 091330 Lever- Setting 57 152553 Washer - Thrust %
12 091348 Back Plate - Height Adjuster 58 152702 Spacer - Sprocket
13 091397 Wheel Am - Rear 59 170662 Sprocket/Puliey
14 101634 Cable Mounting Bracket 60 170761 Sprocket - Axle
1§ 106005 Blade Washer 61 171439 V-Belt
16 108914 Clip - Trailing Shield 62 177576 Chain - #43-24 Links/w Master
17 110379 Cable Tie 63 178483 Drive Shatft
18 112540 Piastic Grip - Height Adjuster 64 311324 Washer - Thrust %
19 112821 Trailing Shield 65 715078 Locknut- %-20 Flange
20 113480 Cover- Belt 66 715193 Roll Pin-3/16 x 1
21 113498 Lever - Drive Control 67 017400 Bracket - Idler
22 126466 Blade Adapter 68 017418 Bracket - Deck
23 138057 Spring - Axle Brach -5t 69 113621 Pulley - Idler
24" 144063 Decal-CP.SC. Danger 70 150060 Bolt - Shoulder 2-3/16
25 144899 Decal- Starting Instructions 71 156075 Washer - Flat
26 150011 Bolt- Carriage - %-20 x % 72 156216 Bolt - Shoulder 2*
27 150201 Washer - Curved 5/16 i 73 461566 Washer
28 150276 Woodruff Key #6 74 171363 Bearing - Ball
29 150318 Cable Clamp 75 158020 Bolt- Hex Head %-16 x 1%
30 150623 Screw - Self Tap #10 x % 76 451492 Locknut - 3-16
31 152579 Painut- 5/16 77 450379 Bolt- Hex - %-20 x 1-%
32 113589 Nut - Wing 5/16-18 78 452318 Nut - #10-24 Hex Nylon Insert
33 151936 Bolt - Curved Head 5/16-18 x 2% 79 457168 Bolt- %-16 x % Thread Forming
34 152074 Rope Stop 80 4574393 Bolt - %-20 x % Thread Forming
35 152371 Rope Guide 81 458687 Bolt-Hex #10-24x %
36 310045 Nut-5/16-18 Hex 82 715011 Hair Pin Cotter
37 153874 Bolt - %-20 x 2% Hex 83 715037 Locknut - %-20 Keps
38 154377 Bolt - %-16 x % Hex 84 715045 Bolt- %-20 x %
39 156158 Bolt - Whee! 85 468645 Spacer 3/16
40 156919 Lockwasher - % HD Split 86 715417 Washer 3% Fiat
41 157255 Bolt - Blade 87 715508 Locknut %-20 Top
42 170472 Bushing - Drive Shatt 88 126607 Master Link - Chain
43 171421 Drive Pulley 83 110064 Bolt Cap - Plastic
44 176370 Adapter Drive 80 156075 Washer % Fiat
45 177592 Bushing - Stepped 81 391771 Chute Deflector Assembly
46 177634 Baffle - Front and Rear

NOTE: PARTS ARE RIGHT OR LEFT HAND AS VIEWED FROM THE OPERATOR POSITION.
SPECIFICATIONS SUBJECT TO CHANGE WIT, HOUT PRIOR NOTICE

P/L 185462

23




